
r---u--\ AXIS 
Environmental 

---
DEVELOPMENT .... '" 

ENVIRONMENTAL·.! . 

. !.MPACT ASStSSMENT 

. FINAL REPORl" 
-.. ~. " ))f 



I 
! 

I -
I 
I 

4--:,'>., ,c .. [-\.4Xlo5 , . .. --J.---
, . .', "--.: En·/,.orr. .. enfc' '.17' ". ,r .. . 1,..,1 

i 
I 

I 
... L2. 

KAU SAiCHAU 

DEVELOPMENT 

ENVIRONMENTAL 

!MPACT ASSESSMENT' 

FINAL REPOR.T 

;'.", . ARfOL 'I. 994 
.'.::' 

AXIS ENVIRONMENTAL CONSULTANTS L TD 

~:" :T' 

:,:~. 

. ',," 
:.<~., 

• 



\: , ' 

n The Royal Hong Kong Jockey Club -
The Ko" Sai Cha" Project - Fim# Environmt!nlal Impact Assessment 

<-

r~ 

'I I' 

I_J CONTENTS 

0 
1.0 INTRODUCTION 

1.1 Overview 

[j 1.2 Existing Environment 
1.3 Key Environmental Issues 
[...]
finalised, however, it is anticipated to follow normal designs adopted on golf 
courses elsewhere, comprising an underground network of pipes attached to 
fixed sprinkler heads. There are a number of issues which will require to be 
resolved and incorporated into the adopted design; of these the major 
concern is the potential eutrophication of the reservoir from the additional 
nutrient . loading derived from the collected surface water run off and the 
need for some form of nitrogen sink to act as a buffer. However this is not 
seen as a major issue since any nitrogenous material in the drainage can be 
captured and recirculated, which will enable fertilizer requirements to be 
reduced on some holes. This is discussed further in Sections 3.6 and 6. 

3.4.5 Natural Site Drainage 

The catchment areas (direct and indirect) are currently drained by natural 
stream courses, discharging ultimately into the waters of Port Shelter. The 
area is fairly steep and many of the existing stream courses are liable to 
erosion. Due to use of the site as a practice range for bombing and shelling 
from 1936 to 1975 by the Hong Kong military and police forces, and by the 
occupation forces during World War II, some areas of the island are very 
badly eroded. The resulting silt load into Port Shelter is visible following 

Acer Consullanl5 (Far Eall) Limited 
AXIS Environmental Consultants 3 -14 

L 
[ 

[ 

r 
r 
I 
L_j 

G 1_: 

[ 
I 

C 

[J 

o 
L 
[ 1 

L 

[J 

U 
[I 

[1 I 



r 
I 

n 

[I 
,-, 
II 

I: 
"----

r ; , 

'---' 

[' 

[ , 

\' \-.J 

li 
t_ 

[I 

L 
U 

i fi 
! i 

The RuyaJ Hong Kong Jockey Club -
The Ko" Sai Chau Project -Final Environmemallmpacl AssesSlMnl 

badly eroded. The resulting silt load into Port Shelter is visible following 
storm events on the island,. and also during the summer rainy season in 
general. 

The primary catchment covers approximately 74ha in the central and western 
parts of the island and currently drains to the proposed reservoir area and, 
then to the sea. There are several tributary streams which drain the main' 
catchment area and feed the Kwat Tau Tarn inlet. 

The secondary catchment drains the eastern portion of the Project area, and 
drains directly to the sea along the eastern shore of the island. This 
catchment is drained by a single stream which flows from the upland, east­
central portion of the island to the sea off the east coast. 

3.4.6 Stonnwater Drainage 

The existing stream courses will be preserved where possible by 
incorporation into the topography of the golf courses. These streams will 
serve to direct surface flow to the reservoir. The site will require some 
regrading to replace the existing steep-sided gullies with a gently undulating 
surface in the areas of golf fairways. In the western portions of the site 
where bomb damage and resultant erosion is most severe, regrading of the 
steep gullies will reduce erosion and facilitate revegetation of damaged sites. 

Runoff from the clubhouse and other built-up surfaces will be directed to the 
upper reservoir and integrated into the main golf irrigation system. 
Mitigation measures are discussed further in Section 3.7. 

The maintanence area runoff will be collected in a catch pit and disposed of 
in the appropriate manner. Such wastes may be classified as chemical waste 
and will be disposed of under the Chemical Waste Control Scheme as 
directed by EPD. 

3.5 Sewage Treatment and Disposal 

3.5.1 Sewage Flows and Loads 

The Technical Memorandum Guidelines for the Design of Small Sewage 
Treatment Plants provides recommended design flow rates of 55 lIhead/day 
for offices (excluding canteen), 0.5 m3/m2/kitchen area/day, 70 lIhead/day 
for shops, and 300-460 lIhead/day for village housing and residential RI to 
R4. 

The project includes accommodation for 30 roster staff and for 5 families 
(Section 2.2.4), and it is estimated (Appendix 2) that the maximum daily 
population would be about 1440 people. This figure excludes family 
members (for about 5 families) accommodated on site. 

Acer Consultants (Far Easl) Limited 
AXIS Environmental Consultants 3 - 15 

I 



The RuyaJ Hong Kong Jockey Club -
The Kou Sal Chau Project-Final Environmental Impact Assessment 

Based on a permanent staff (and resident family members) of 50 and an 
average usage of 370 lIhead/day for residents (residential R2), 70 
lIhead/day for 1400 visitors and an allowance of 25m3/d for restaurants, a 
daily sewage flow of about 140 m3 is estimated. 

Estimated sewage loads and sewage characteristics, based on per capita loads 
derived for the Sewage Strategy Study (EPD 1990), are shown in Table 3.3. 

Table 3.3 : Estimated Sewage Loads 

Parameter Per Capita Loads Total Daily Sewage 
Load Concentration 

Residents Visitors 
BOD 42g 34g SOklL 3S0mgIL 
Suspended 40g 34g SOkg 3S0mg/L 
solids 
Total N 8.5g 6.7g 9.8kg 70mgIL 
Ammoniacal N S.Og 4.0g S.8kL 40mgIL 
E.coli 4.3xlO lOno 3.5xlO lOno S.lxlOl3no 3.6xlO7no/lOOmL 

3.5.2 Effluent Quality Requirements 

The site lies within the Port Shelter WCZ but discharge will be to an 
effluent tank for use in supplementing irrigation to holes 3, 4 and 5 (3.4.4). 
The guidelines for effluent standards set out in Table 4 of the Technical 
Memorandum Standards for EjJluents Discharged into Drainage and 
Sewerage Systems, Inland Waters and Coastal Waters (EPD, January 1991) 
are therefore relevant and the standards applicable to the flow range 10-200 
m3/d are reproduced in Tables 3.4(a) and (b). 

Table 3.4(a) : Key Standards for Effluents Discharged into Group B 
Inland Waters 

Determinand Level Detenninand Level 

BOD 20mg/l Chloride 1,OOOmg/l 

Suspended sotids 30mg/l Oil&G ..... IOmg/l 

E. coli 100 countsl1 OOml SurfaclaDts (total) 5mgll 

Nitrate + Nitrite Nitrogen 30mg/l Totall'bospborus IOmg/1 

Source: Technical Memorandum .. Standards for EJIluenlS Discharged Inlo Drainage and Sewerage Systems, 
Inland and Coastal Wafens (TMES), EPD, January 1991. 

Acer Consul/anll (Far East) Limited 
AXIS Environmental Consultants 3 -16 

[I 

[ 

G 

o 

o 
r [I 

[ I 
L' 

L: 
r(l\ 



( 

I 

n 

LI 

0' 

( 
I 

l 

, 

L 

l 

I 

i . 
L 

I , 

U 
\{l 

The Royal Hong Kong Jockey Club -
The Ka" Sal Cha" Project -Final Environmental Impact Assessmenl 

Table 3.4(b) : Key Standards for Effluents Discharged into Coastal 
Waters of Port Shelter WCZ 

Determinand Level Delerminand Level 

BOD 20mgll Total Residual Cblorine lmgll 

Suspended solids 30mgll Oi1&G ....... 20mgll 

E_ coli 1 ,(XX) countal Surfactanlll (total) 15mgll 
lOOm! 

Total Nitrogen 20mgll Total Phosphorus Smgll 

Source: Technical Memorandwn,' Slfmdards jor ElfIuents Discharged Inta Drainage and Sewerage Systems, 
Inland and eo .. ",1 Ware,. (l'MES). EPD. January 1991. 

Reuse of effluent for irrigation is to be adopted and it is intended that the 
available nitrogen would be utilised as a fertilizer- However, due to possible 
operational problems with the irrigation system, the level of suspended 
solids removal required would be greater than that required for compliance 
with the Technical Memorandum, and this level of treatment would have a 
resultant reduction in BOD. 

A further treatment consideration in the use of sewage effluent for irrigation 
is the microbiological quality of the effluent. A conference held in 
Engelberg, Switzerland, in 1985, co-sponsored by the World Health 
Organization, recommended quality criteria for effluent to be used for 
irrigation of various land uses based on levels of faecal coliforms and 
intestinal nematode eggs. After consideration of the above issues, the 
particular qUality criteria considered appropriate for the reuse of effluent for 
irrigation at Kau Sai Chau is given in Table 3.5. 

Table 3.5 
Irrigation 

Specific Effluent Quality Criteria for Reuse of Effluent for 

Detenninand Level 
BOD 15 mgll 
SS 15 mgll 
Total N 45 mgll 
Faecal Coliforms 100 NollOOml 
Nematode Eggs < 1 NolL 

Other effluent quality criteria would generally comply with the indicative 
guidelines for effluent reuse suggested by EPD. 

Acer Consu/lanls (Far East) Limited 
AXIS Environmental Consultanls 3-17 

I 



rh. Royal Hong Kong Jockey Club -
The Kou Sal Gha" Project -Final EnvirolJlntnlaJ I»yJacl Assessmt!nt 

3.5.3 Evaluation of Sewage Effluent Disposal Options 

Four disposal options were considered for the disposal of treated effluent: 

• connection to Port Shelter sewer mains; 
• use of a soak away; 
• discharge to coastal waters; 
• utilisation of effluent as irrigation water for the course. 

An assessment of each of the disposal options is given below. 

Connection to Mains 

The possibility of connection to the Port Shelter sewer system was raised 
with Drainage Services Department (DSD). DSD advised that sewerage 
services will not be available in the area until about 1998. 

Thus for this option, an interim disposal method would be required. In any 
event, DSD also consider that the high maintenance costs for such a low 
effluent volume (about 2 l/sec) would not warrant connection to the mains 
system, and as a result DSD is not in favour of this option. 

Mains connection was therefore rejected as an option. 

Soakaway 

If the effluent were to be disposed of via a soakaway then it is unlikely that 
further treatment of the wastewater would be required (e.g. disinfection 
with chlorine or ultra violet) after reaction in the primary sedimentation 
tanks and RBC. Thus a benefit of the use of a soakaway as compared to an 
outfall is that no impact on the local marine water quality would normally be 
expected. 

Although the use of a soakaway for effluent disposal was the initial preferred 
choice for effluent disposal, permeability tests in December 1993 have 
demonstrated that the Kau Sai Chau soils are of low permeability and are 
unsuitable for the use of a soakaway. 

Discharge to Coastal Waters 

In this option the effluent would be treated to meet the requirements of the 
Technical Memorandum standards. 

The limiting criterion for a discharge to coastal waters is the Technical 
Memorandum requirement to limit Total N discharges to the Port Shelter 
WCZ of 20mg/1 (Table 3.4(b». Based on the estimated sewage 
concentration in Table 3.3 a denitrification stage would need to be 

Acer Consultants (Far East) Limited 
AXIS Environmentai Consultants 3 -18 

L 
[ 

o 

[J 

u 
L 
L 
[I 

r( 



u 
[J 
I 

l 

[ 

C 
[J 

[ 
I 
I 

L 

u 
\ .. >i 

v.. Royal Hong Kong Jockey Club· 
The Ko" Sal Cha" Project -Final EnvirorJIUntallmpact Assessment 

incorporated into the sewage treatment works to remove some 70% of the 
Total N in the sewage. 

A number of treatment methods are available for denitrification based on 
biological, chemical or physical processes. Biological methods considered 
suitable are: 

• Two stage rotating biological contactor (RBC) incorporating a 
submerged second stage RBC; 

• Activated sludge plant or oxidation ditch incorporating an anoxic zone. 

Chemical and physical treatment processes for denitrification include the use 
of ion exchange resins, membrane technology, breakpoint chlorination and 
air stripping. However, none of these methods are considered to be suitable 
for a small works. 

The principal disadvantage of the RBC option is that carbon has to be added 
at the second denitification stage, usually in the form of methanol. The 
control of the carbon addition is critical as overdosing could cause consent 
failure on BOD, while underdosing could cause failure on nitrogen. These 
systems are generally more appropriate for large, highly automated and well 
maintained works. 

It is concluded that an activated sludge plant or oxidation ditch incorporating 
an anoxic zone is the only viable option for a discharge to coastal waters 
complying with the Technical Memorandum. The principal disadvantages of 
this option are that careful operation is required to ensure optimum 
performance, and there is potential for visual and noise intrusion. 

To achieve the E.coli standard in Table 3.4(b), disinfection will be required 
and chlorination and ultra-violet light (UV) are considered suitable methods 
for this type of plant. 

If chlorination disinfection is to be used, given the concerns regarding the 
pollution of aquatic species by chlorine-based compounds and the proximity 
of FCZs, the chlorine levels in the effluent would need to be carefully 
monitored and the EPD effluent criterion of Img/I (total residual chlorine) 
strictly observed. For this reason, and in view of the small flow, DV 
disinfection is preferred. 

The marine discharge location needs to ensure no adverse affect on FCZs, 
and must be in an area where currents are sufficient to allow adequate 

. dispersion of the effluent. 

A marine outfall is impractical because of the low and very variable flow. 
The remaining options are for discharge to a stream that flows to the sea, 

Acer Consultants (Far East) Limited 
AXIS Environmental Consultants 3 ·19 

I 



The Royal Hong Kong Jockey Club -
The Kau Sai Chau Projecl -Final Environ~nlal Impacl Assessmenl 

discharge to an open drain running to the sea, or discharge from a seawall or 
the jetty. Of these options, discharge from the jetty is preferred. 

For this option, it would be proposed that a sea discharge should be used, by 
means of a discharge pipe from the end of the jetty. This site, combined 
with the low design flowrate of 2 lis, is sufficiently remote from the nearest 
FCZ so as not to give rise to any concerns about adversely affecting the 
FCZ. A quantitative assessment of the impacts of marine discharges is 
given under the comparison of options below. For aesthetic reasons it is 
proposed that the discharge pipe would be below low tide level. 

Utilisation of Effluent as Irrigation Water 

Although sewage effluent will account for only about 5 % of the total 
irrigation demand, the principal advantage of utilising effluent for this 
purpose is the potential for Total N reduction and reduction in fertilizer 
demand by turf grass on parts of the course which do not drain to the main 
reservoir. This option also permits the elimination of the requirement for a 
denitrification stage at the sewage treatment works. 

In this case the sewage treatment works could be based on a nitrifying RBC 
process. To minimize the risk of blockages in the irrigation system tertiary 
treatment would need to be incorporated, probably in the form of sand 
filtration. Disinfection would also be required, the preferred method being 
UV disinfection as discussed above combined with ozonation to limit the 
size and cost of the UV unit. 

To prevent the recycling of sewage effluent into the reservoir the effluent 
should only be used for the irrigation of those areas outside the reservoir 
catchment. Holes 3, 4 and 5 on the south-west side of the island are 
considered suitable for this purpose (see Figure 2.1), which would have an 
irrigation demand in excess of the estimated sewage flow. If there are any 
alterations to these holes, which affect the drainage towards the reservoir, 
areas of holes 6 and 8, which drain away from the reservoir, would be 
included for effluent disposal. 

The broader area for potential disposal of the effluent around holes 3, 4 and 
5 is > 112,OOOm2. The peak supply of treated effluent has been previously 
calculated at 150m3/day. It has also been calculated that the total cultivated 
playing surface (tees, fairways and greens) within this area would be 
approximately 16,650m2 (at 58.3m3/day). However, a broader zone on the 
course, including rough areas immediately adjacent, of around 56,OOOm2 

would actually require regular irrigation (196m3/day) and be readily 
available for effluent distribution as necessary. In the unlikely event that 
effluent reuse is not possible on the course, effluent could be distributed 
further into the remaining > 56,OOOm2 of natural vegetation adjacent. The 
peak supply of treated effluent (150m3/day) can therefore be accommodated 